
DIRECT 
POTABLE 
REUSE
A Path Forward

CALIFORNIA



 

 

DIRECT 
POTABLE 

REUSE 
 

A PATH FORWARD 

 
 

 
George Tchobanoglous, Ph.D., P.E.  

Professor Emeritus  
Department of Civil and Environmental Engineering 

University of California, Davis 
 

Harold Leverenz, Ph.D., P.E. 
Research Associate 

Department of Civil and Environmental Engineering 
University of California, Davis 

 
Margaret H. Nellor, P.E. 

Principal 
Nellor Environmental Associates, Inc., Austin, TX 

Texas Engineering Firm F‐8738 
 

James Crook, Ph.D., P.E. 
Environmental Engineering Consultant 

Boston, Massachusetts 
 
 

With Contributions by 
Takashi Asano, Ph.D., P.E. 

Jeff Mosher 
David Smith, Ph.D., P.E. 
[...]
public acceptance issues is proposed in Chapter 6. 

At the April 2010 workshop, a number of legal and regulatory challenges were 

identified regarding regulatory authority for DPR under California’s current laws 

and regulations.  For example, until water recycling requirements are established 

for DPR, DPR is prohibited under California Water Code section 13524.  In 

addition, further clarification is needed to define the point at which recycled water 

transitions from legal authority under state and federal wastewater laws to water 

laws.  This situation is particularly complex because recycled water is treated as 

a waste for purposes of permitting under various sections of the California Water 

Code. The manner in which recycled water is “discharged” will also have an 

impact on applicable water quality requirements.  For example, if the recycled 

water is directly introduced into a water treatment plant or distribution system, 

only drinking water laws and regulations would apply, albeit with potentially 

added scrutiny as part of a water supply’s source water assessment.  If recycled 

water is introduced into a reservoir immediately upstream of a water treatment 

plant’s intake, then both wastewater and drinking water laws would apply, and in 

some cases the applicable wastewater quality standards might be more stringent 

than drinking water requirements.   It is expected that these kinds of issues will 

be explored as part of the Senate Bill 918 panel deliberations regarding DPR 

feasibility. 



 

 17

3 
REVIEW OF 

DIRECT POTABLE REUSE PROJECTS 

An overview of projects that are examples of DPR, without an environmental 

buffer, is presented in this chapter.  The projects described include examples that 

(1) have been undertaken in the past, (2) are currently in operation, or (3) are 

under design/construction.  The importance of these examples is that the 

treatment process flow diagrams and treatment technologies employed have 

been accepted by various regulatory authorities as being able to produce safe 

potable drinking water, and that the implementation of these projects has been 

accepted by the public. Although not an example of DPR, the Orange County 

Water District (OCWD) Groundwater Replenishment System (GWRS) is also 

included because the purified water that is produced for groundwater recharge 

represents an example where the water is safe for direct potable reuse and can 

serve as a benchmark for other suitable technologies (Burris, 2010). The seven 

selected projects to be reviewed are: 

1. City of Windhoek, Namibia, 

2. Pure Cycle Corporation, Colorado, 

3. Denver Potable Reuse Demonstration Project, 

4. National Aeronautics and Space Administration (NASA) International 

Space Station, 

5. Village of Cloudcroft, New Mexico, 

6. Big Springs, Texas, and 

7. Orange County Water District GWRS, California. 

The treatment process flow diagrams and the specific technologies used will 

serve as a basis for the development of alternative treatment strategies in 

Chapter 4, which, in turn, will serve as the basis for identifying unresolved 

questions concerning DPR. 



 

 18

The focus of the following review is primarily on treatment technologies and not 

specific constituents, microbial properties, toxicological properties, or public 

acceptance.  Based on the reported studies, it is clear that with existing proven 

technologies, the production of safe potable drinking water is achievable.  What 

needs to be researched are the methods and facilities that are necessary to 

provide a measure of reliability that will satisfy regulators and secure public 

acceptance. These measures are likely to be in excess of what is now provided 

by most water treatment systems.   

3-1 CITY OF WINDHOEK, NAMIBIA 
The City of Windhoek is the capital of Namibia, the most arid country in Sub-

Saharan Africa.  The Country has a surface area of 825,000 km2 (319,000 mi2) 

and has a total population of 2.2 million, making it one of the least populated 

countries in the world. The population of Windhoek is approximately 250,000. 

Since 1968, Windhoek has been adding highly-treated reclaimed water to its 

drinking water supply system. The blending of reclaimed water with potable water 

takes place directly in the pipeline that feeds its potable water distribution 

network.  

The reclaimed water meets Namibia Drinking Water Guidelines, World Health 

Organization Guidelines, and South Africa Rand Guidelines. The project is 

operated whereby intermediate treated water criteria have to be maintained at 

certain unit process. Failure to meet these criteria precludes the delivery of final 

reclaimed water into the distribution system. 

Treatment Process Flow Diagram 
The initial Goreangab Treatment Plant (see Figure 3-1a), now called the “Old” 

Goreangab Plant, went through a series of upgrades with the last upgrade 

undertaken in 1997 as illustrated on Figure 3-1b. The design of the new plant is 

based on the experience gained over 30 years of water reclamation and reuse, 

but also includes new processes such as ozonation and ultrafiltration.  Before the 

latter two processes were adopted, they were pilot tested over a 30-month 

period, to verify the performance with this specific raw water.   



 

 19

 

 
 

Figure 3-1 

Water Reclamation Process Flow Diagrams at the Goreangab Water Reclamation Plant in 
Windhoek, Namibia.  (a) original process flow diagram and (b) the new 1997 process flow 

diagram.  Adapted from du Pisani (2005); Lahnsteiner and  Lempert (2005). 

Lessons Learned 
From the Windhoek experience it is evident that highly treated municipal 

wastewater (reclaimed water) can be reused successfully for potable purposes.  

In the case of Windhoek, a combination of factors, with the lack of alternative 

water sources probably the most notable, makes DPR a viable option, even in 

financial terms.  It is furthermore evident that the technology exists to produce 

water reliably that meets all drinking water guidelines and to provide the user with 

an acceptable level of confidence as to the risk of DPR.   

3-2 PURE CYCLE CORPORATION 
In the late 1970’s, the Pure Cycle Corporation developed a complete water 

recycling system for the production of potable drinking water.  A number of these 

systems were installed in Colorado at individual homes during the period 1976 

through 1982.  The systems operated successfully for a number of years 

(Harding, 2011).  Ultimately, the company could no longer service them for 

financial reasons and their use was discontinued. It is interesting to note that 

even after the company could no longer service the systems, owners of the 



 

 20

systems petitioned the state to allow them to continue to use the water recycling 

systems.  

Treatment Process Flow Diagram 
The pictorial drawing of the treatment process taken from the Patent issued to 

the Pure Cycle Corporation is shown on Figure 3-2.  A schematic block diagram 

of the process flow diagram is shown on Figure 3-3. The operation of the system 

can be described as follows.  First, household wastewater is discharged to a 

holding tank. Then, water from the holding tank passes through a grinder 

(optional) and is pumped to a buffer tank which has two compartments.  One 

compartment serves as a holding tank for untreated wastewater, with a capacity 

of one days flow, and the second serves as a holding tank for waste solids from 

the biological treatment process. Wastewater from the holding tank is then 

pumped to the biological treatment process, which is comprised of biological 

treatment section and a filtration section.  

The biological treatment section employs rotating disks to which bacteria are 

attached (commonly known as a rotating biological contactor). The filter process 

employs rotating disks covered with a porous cloth media which serves as an 

effluent filter (similar to current cloth filters). The biologically treated and filtered 

wastewater is then pumped to an ultrafiltration membrane unit (or a dual bed 

filtration unit, as identified in the patent). Effluent from the membrane filter is then 

passed through a dual bed ion-exchange column, which also includes organic 

absorbents. Effluent from the ion exchange process is passed through a UV unit 

for additional protection against pathogens before being discharged to a clean 

water storage tank for domestic use. Additional details may be found in the 

original patent (U.S. Patent, 1979). The entire system was highly instrumented 

and controlled with a microprocessor with three principal elements: monitor, 

control, and alarm, details of which may be found in the U.S. Patent. 

 



 

 21

 
Figure 3-2 

Pictorial view of Pure Cycle Corporation  
closed water-recycling system process flow diagram 

(From U.S. Patent No. 4,145,279) 
 
 
 
 

 

Figure 3-3 

Schematic view of Pure Cycle Corporation  
closed water-recycling system process flow diagram 

(Adapted from U.S. Patent No. 4,145,279) 

 



 

 22

Lessons Learned 
Using the unit processes available in the late 1970s, it was possible to put 

together a treatment system that produced potable drinking water from 

wastewater. The inclusion of a holding tank for flow equalization allowed the 

biological treatment process to operate at a constant flow rate, which reduced 

treatment variability. The biological treatment system was essentially the same 

as current biological treatment systems.  The microfiltration unit was essentially 

the same as used today, except there has been a significant improvement in the 

formulation, design, and fabrication (and, thus, effectiveness) of membranes. The 

ion exchange process used in the Pure Cycle system has been replaced with 

reverse osmosis in most recent advanced treatment designs, although some 

agencies are reexamining the use of ion exchange. The Pure Cycle systems 

would probably still be in use if the economics of servicing them were more 

favorable. 

3-3 DENVER POTABLE REUSE DEMONSTRATION PROJECT 
In the period from 1985 to 1992, the City of Denver conducted a potable reuse 

demonstration project.  The objective of the project was to examine the feasibility 

of converting secondary effluent from a wastewater treatment plant to water of 

potable quality that could be piped directly into the drinking water distribution 

system. The influent to the potable reuse demonstration plant was unchlorinated 

secondary effluent treated at the Denver Metropolitan Wastewater Reclamation 

District's regional wastewater treatment facility.  The treatment processes at this 

facility consisted of screening, grit removal, primary sedimentation, activated 

sludge, secondary sedimentation, and nitrification for part of its influent.  

However, the portion fed to the demonstration plant was not nitrified.  Final 

product water from the demonstration plant was never used for DPR, but stored 

and shown as part of the project’s public outreach program. 

Treatment Process Flow Diagram 

The 3,785 m3 (1 Mgal/d) potable reuse demonstration plant (0.38 m3/d [0.1 

Mgal/d] after carbon adsorption) as illustrated in Figure 3-4, employed advanced 



 

 23

 
 

Figure 3-4 
Treatment process flow diagram for the Denver, CO potable water reuse demonstration 

project (Adapted from Lauer and Rogers, 1998). 
 

treatment consisting of multiple treatment processes and operations to achieve 

the desired high constituent removal.  The various processes included high-pH 

lime treatment, sedimentation, recarbonation, filtration, UV irradiation, carbon 

adsorption, reverse osmosis, air stripping, ozonation, chloramination, and 

ultrafiltration.  Initial treatment at the potable water demonstration plant consisted 

of aeration, followed by a high-pH lime treatment, and then by addition of ferric 

chloride to aid the sedimentation process.  Following sedimentation, 

recarbonation was used to adjust the pH to approximately 7.8.  A tri-media filter 

system followed the chemical treatment step.  The filtration system removed 

turbidity to 0.5 NTU.   

 
Lessons Learned 
Conducted over a 13 year period, it was possible to demonstrate the reliable 

production of potable water from unchlorinated secondary treated municipal 

wastewater by means of advanced water treatment.  The long-term operation of 

the research treatment facility provided valuable information regarding the 

effectiveness of various advanced water treatment processes for the removal of 

natural and anthropogenic constituents from water.  Based on comprehensive 

physical, chemical and microbiological testing, the product water was found to be 



 

 24

comparable to the existing City of Denver potable water supply. No adverse 

health effects were identified based on extensive toxicity and carcinogenicity 

studies as well as reproductive studies. A public outreach/education program 

was conducted as part of the project. A 1985 survey indicated that a majority of 

the public was not supportive of potable water reuse; however a 1990 focus 

group urged the utility to move forward with the project (Lohman and Milliken, 

1985). Additional information on the Denver project can be found in Lauer and 

Rogers (1998). 
 

3-4 INTERNATIONAL SPACE STATION 
To expand the International Space Station (ISS) crew size from three to six 

members, it was necessary to develop regenerative Environmental Control and 

Life Support Systems (ECLSS). The ECLSS is comprised of the Water Recovery 

System (WRS) and the Urine Processor Assembly (UPA) (Carter, 2009). These 

two systems are used to produce potable water from a combination of 

condensate and urine collected on ISS. Although not directly applicable to DPR 

of recycled water, this example is included to illustrate the range of technologies 

that have been applied to the purification of wastewater. 

Treatment Process Flow Diagrams 
The treatment process flow diagrams for the two water treatment modules on the 

ISS are described below.  

Water Recovery System 

A schematic of the water recovery system is shown on Figure 3-5.  The WRS is 

used to treat condensate from the temperature and humidity control system and 

distillate from the urine recover system. Water from these two sources is stored 

in a wastewater holding tank.  From the holding tank gas is removed from the 

water before it is pumped through a filter to remove particulate matter. Effluent 

from the particulate filter is next passed through filtration beds, operated on 

series, where inorganic and organic constituents are removed. From the filtration 

beds water is passed through a catalytic reactor to remove low molecular organic 

constituents not removed by the filtration process.  



 

 25

  
 

Figure 3-5 
Treatment process flow diagram for the treatment of condensate from the temperature and 
humidity control system and distillate from the urine recovery system on the International 

Space Station (Adapted from Carter, 2009). 

Low molecular organic constituents are removed by thermal oxidation in the 

presence of oxygen and a catalyst.  A regenerative heat exchanger is used to 

recover heat from the catalytic reactor for enhanced efficiency. A water/gas 

separator is to remove excess oxygen and oxidation byproducts before the 

process water is returned to the water distribution system. An ion exchange bed 

is used to remove dissolved oxidation byproducts from the water. Iodine is added 

to the water from the ion exchange bed before it is discharged to the product 

water storage tank. If the treated water does not meet specifications, the water is 

diverted and passed through the process again. 

Urine Processor Assembly 

A schematic of the urine treatment module on the ISS is illustrated on Figure 3-6. 

As shown, urine from the urinal facilities on the ISS is transferred to a wastewater 